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SERIAL NUMBER CODE NAME NAME QUANTITY

1 Weldment of flat cart 
handrail 1

2 GB/T5781-2000 Hexagon head bolt 
M8×80 4

3 GB/T41-20001 Hexagon nut, grade C, 
M8 6

4 GB/T97.2-1985 Chamfered plain washer, 
grade A 10

5 Flat cart stay bar 2

6 GB/T5781-2000 Hexagon head bolt 
M8×45 2

7 GB/6190-86 Hexagon socket cap screw 
M8×20 16

8 GB/T97.2-1985 Chamfered plain washer, 
grade A, 10×2 16

9 GB/T889.1-20001 Hexagon lock nut with 
non-metallic insert M10 16

10 Flat cart wheel mounting 
plate 4

11 Flat cart lower frame 
assembly welding 1

12 Flat cart lower frame side 
plate 2

13 universal wheel mounting 
plate 2

14 universal wheel bracket 2

15 universal wheel 2

16 directional wheel mounting 
plate 2

17 directional wheel bracket 2
18 directional wheel 2
19 plastic square plug 6
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